ss
§
¢

1
N

I

9¢

TC-6055

NO. | DESCRIPTION NO. | DESCRIPTION
1 TRANSPARENT MOVABLE GUARD 30 SCREW
=} 2 GRINDING WHEEL GUARD 31 CHAIN STOP ADJUST KNOB
ey 3 NUT 32 SCREW
4 DISC CLAMP PLATE 33 CLAMP PLATE
= 5 GRINDING WHEEL 34 BASE BLOT
R 6 OUTPUT SHAFT 35 LEFT TRIGONAL PLASTIC BOARD
o 7 BEARING 63800Z 36 WASHER
- 8 CIRCLIP FOR SHAFT 37 SCREW
9 SYNCHRONOUS BELT 38 SCREW
10 | BIG BELT WHEEL 39 HANDSPIKE
1" LEFT HOUSING 40 SPRING
12 | SCREW 41 BOLT
13 | SCREW 42 BASE
14 | M8 NUT 43 M6 NUT
15 | BEARING 6262 44 WASHER
16 | M5NUT 45 SPRING
17 | SMALL BELT WHEEL 46 LOCK KNOB
18 | CARBON BRUSH 47 BASE LOCK KNOB
19 | CARBON BRUSH HOLDER 48 WASHER
20 | ROTOR 49 SPRING WASHER
21 STATOR 50 MOVABLE BASE
22 PRESSURE CORD PLATE 51 CHAIN STOP
23 | POWER CORD&PLUG 52 NUT
24 | RIGHT HOUSING 53 RIGHT TRIGONAL PLASTIC BOARD
25 | SWITCH 54 NUT
26 | INDUCTOR 55 TIGHTEN CHAIN ADJUST KNOB
27 | CAPACITOR 56 M6 NUT
28 | M4 NUT 57 NUT
29 | M4BOLT

EN-UK20171218



